
Final Report 
 
 

Lawrence Wastewater Master Plan 
 
 
 
 
 
 
 

 
 
 
 
 
 
 

December 2003 
Project No. 49768 

 

 



City of Lawrence, Kansas 
Wastewater Master Plan  Table of Contents 

 
Table of Contents 

Page No. 
 

TABLE OF CONTENTS.DOC i 
121903  

Executive Summary .................................................................................................................. ES-1 
 
SECTION I - GENERAL 
 
1.0 Introduction ..................................................................................................................... 1-1 

1.1 Purpose ............................................................................................................... 1-1 
1.2 Study Area and Scope ........................................................................................ 1-1 
[...]
ment Name Facility Type Improve-

ment Type Firm 
Capacity 

(mgd) 
(in) or 
(mgd) ($) ($)   

East Lawrence 
PS_32 Pump Station Expansion 0.65 1.00 $196,000 $274,000 2025 
FM-PS_32 Force Main Replacement 6 8 $93,000 $130,000 2000 

Subtotal $289,000 $404,000  
Kansas River 

PS_16 Pump Station Expansion 7.93 10.00 $1,001,000 $1,401,000 2000 
PS_25 Pump Station Expansion 1.95 4.00 $552,000 $773,000 2010 
FM-PS_25 Force Main Parallel 8 12 $444,000 $622,000 2025 
PS_26, 
PS_33 Pump Station 

Improve or 
Replace 

0.23, 
0.12 0 $357,000 $500,000 2000 

PS_27 Pump Station Expansion 0.43 1.00 $196,000 $274,000 2000 
PS_28 Pump Station Replacement 0.12 1.00 $392,000 $549,000 2010 

Subtotal $2,942,000 $4,119,000  
North Lawrence 

PS_01 Pump Station Replacement 0.29 2.00 $678,000 $949,000 2025 
PS_02 Pump Station Expansion 0.29 0.50 $117,000 $164,000 2025 
PS_03 Pump Station Expansion 0.86 3.00 $474,000 $664,000 2025 
FM-PS_03 Force Main Replacement 8 12 $115,000 $162,000 2025 

Subtotal $1,384,000 $1,939,000  
Wakarusa River 

PS_08 Pump Station Abandon 2.31 0 $143,000 $200,000 2000 
PS-09 (HB3) Holding Basin Expansion 0 2.5 MG $1,428,000 $2,000,000 2025 
PS_09A Pump Station Expansion 4.42 5.00 $616,000 $862,000 2010 
FM-PS_09 Force Main Reroute 20 24 $872,000 $1,221,000 2010 
PS_09B Pump Station Expansion 0.00 5.00 $616,000 $862,000 2025 

Subtotal $3,675,000 $5,145,000  
Total $8,290,000 $11,607,000  

(1)       All costs are Year 2003 costs.   

 



City of Lawrence, Kansas Section IV -  
Wastewater Master Plan Recommended Improvements and Probable Costs 

 

IV-1.0 Recommended Improvements.doc Section IV 
121903 1-5 

The new trunk sewers, pumping stations, and force mains identified for extension areas in 
Year 2025 and build-out are summarized in Table IV-3.  The costs shown are not included in the 
overall improvement costs.  Extension costs are normally funded by developers or benefit 
districts.  If an extension project is built depends on the growth in that particular area. 

Table IV-3 
Extension Improvement Plan Summary(1) 

Improvement 
Size 

Development 
Construction 

Cost  
Development 
Capital Cost  

Planning 
Year 

Needed 
Improvement 

Name Facility Type Improvement 
Type 

(in) or (mgd) ($) ($)   
Baldwin Creek 

E-BC-1-01 Pipe Extension 8-18 $428,000 $599,000 2010 
E-BC-1-02 Pipe Extension 18-27 $837,000 $1,172,000 2010 
E-BC-2-01 Pipe Extension 8 $212,000 $297,000 2010 
E-BC-2-02 Pipe Extension 15 $597,000 $835,000 2010 
E-BC-2-03 Pipe Extension 8 $205,000 $287,000 2010 
E-BC-2-04 Pipe Extension 8 $311,000 $436,000 2010 
E-BC-3-01 Pipe Extension 15-18 $1,027,000 $1,437,000 2010 
E-BC-3-02 Pipe Extension 8 $244,000 $342,000 2010 
E-BC-3-03 Pipe Extension 8-10 $330,000 $462,000 2010 
E-BC-3-04 Pipe Extension 8-12 $420,000 $587,000 2010 
E-BC-4-01 Pipe Extension 8 $187,000 $261,000 2025 
E-BC-4-02 Pipe Extension 8 $202,000 $283,000 2025 
E-BC1PS1 Pump Station Extension 10.00 $1,001,000 $1,402,000 2010 
E-BC4PS1 Pump Station Extension 1.00 $196,000 $274,000 2025 
E-FM-BC1 Force Main Extension 20 $451,000 $632,000 2010 
E-FM-BC4 Force Main Extension 4 $120,000 $167,000 2025 

Subtotal $6,768,000 $9,473,000   
East Lawrence 

E-EL-2-01 Pipe Extension 15-18 $194,000 $272,000 2010 
E-EL2PS1 Pump Station Extension 5.00 $616,000 $862,000 2010 
E-FM-EL2 Force Main Extension 16 $249,000 $348,000 2010 

Subtotal $1,059,000 $1,482,000   
North Lawrence 

E-NL-2-01 Pipe Extension 15 $13,000 $18,000 2010 
E-NL-3-01 Pipe Extension 10-15 $45,000 $63,000 2010 

Subtotal $58,000 $81,000   
Wakarusa River South 

E-WRS-1-01 Pipe Extension 10-12 $500,000 $700,000 2025 
E-WRS-1-02 Pipe Extension 8-10 $384,000 $538,000 2025 
E-WRS-1-03 Pipe Extension 8 $231,000 $323,000 2025 
E-WRS-1-04 Pipe Extension 8 $338,000 $473,000 2025 
E-WRS-1-05 Pipe Extension 8 $159,000 $223,000 2025 
E-WRS-2-01 Pipe Extension 18 $1,278,000 $1,789,000 2025 
E-WRS-2-02 Pipe Extension 12 $454,000 $635,000 2025 
E-WRS-2-03 Pipe Extension 15-18 $755,000 $1,057,000 2025 
E-WRS-2-04 Pipe Extension 8-15 $331,000 $463,000 2025 
E-WRS-2-05 Pipe Extension 8 $361,000 $506,000 2025 
E-WRS-2-06 Pipe Extension 8 $838,000 $1,173,000 2025 
E-WRS-2-07 Pipe Extension 8-10 $721,000 $1,010,000 2025 
E-WRS-2-08 Pipe Extension 8 $237,000 $332,000 2025 
E-WRS-2-09 Pipe Extension 8 $327,000 $458,000 2025 
E-WRS-2-10 Pipe Extension 8 $342,000 $478,000 2025 
E-WRS-3-01 Pipe Extension 21 $390,000 $546,000 2025 
E-WRS-3-02 Pipe Extension 10-15 $247,000 $346,000 2025 
E-WRS-3-03 Pipe Extension 8-12 $461,000 $646,000 2025 



City of Lawrence, Kansas Section IV -  
Wastewater Master Plan Recommended Improvements and Probable Costs 

 

IV-1.0 Recommended Improvements.doc Section IV 
121903 1-6 

Table IV-3 
Extension Improvement Plan Summary(1) 

Improvement 
Size 

Development 
Construction 

Cost  
Development 
Capital Cost  

Planning 
Year 

Needed 
Improvement 

Name Facility Type Improvement 
Type 

(in) or (mgd) ($) ($)   
E-WRS-4-01 Pipe Extension 21-33 $393,000 $550,000 2025 
E-WRS-4-02 Pipe Extension 21-27 $360,000 $504,000 2025 
E-WRS-4-03 Pipe Extension 8-15 $497,000 $696,000 2025 
E-WRS-4-04 Pipe Extension 8-15 $477,000 $668,000 2025 
E-WRS-5-01 Pipe Extension 30 $1,002,000 $1,404,000 2010 
E-WRS-5-02 Pipe Extension 18 $688,000 $963,000 2025 
E-WRS-5-03 Pipe Extension 10 $193,000 $270,000 2025 
E-WRS-5-04 Pipe Extension 8-15 $411,000 $575,000 2025 
E-WRS-5-05 Pipe Extension 33 $732,000 $1,025,000 2025 
E-WRS-5-06 Pipe Extension 15 $824,000 $1,153,000 2025 
E-WRS-5-07 Pipe Extension 8-12 $392,000 $549,000 2025 
E-WRS-6-01 Pipe Extension 30 $1,682,000 $2,354,000 2010 
E-WRS-6-02 Pipe Extension 8-12 $222,000 $310,000 2010 
E-WRS-6-03 Pipe Extension 18 $189,000 $264,000 2010 
E-WRS-6-04 Pipe Extension 8-27 $995,000 $1,393,000 2010 
E-WRS-7-01 Pipe Extension 8-18 $369,000 $517,000 2025 
E-WRS-7-02 Pipe Extension 8 $166,000 $233,000 2025 
E-WRS-8-01 Pipe Extension 24 $622,000 $871,000 2025 
E-WRS-8-02 Pipe Extension 21-24 $496,000 $694,000 2025 
E-WRS-8-03 Pipe Extension 12 $158,000 $221,000 2025 
E-WRS-8-04 Pipe Extension 8-18 $453,000 $634,000 2025 
E-WRS-9-01 Pipe Extension 8-12 $332,000 $465,000 2025 
E-WRS2PS1 Pump Station Extension 2.00 $339,000 $475,000 2025 
E-FM-WRS2 Force Main Extension 10 $279,000 $391,000 2025 

Subtotal $20,625,000 $28,875,000   
Yankee Tank Creek 

E-YTC-3-01 Pipe Extension 8-18 $256,000 $358,000 2010 
E-YTC-3-02 Pipe Extension 21 $560,000 $784,000 2010 
E-YTC-4-01 Pipe Extension 8-15 $357,000 $499,000 2010 
E-YTC-4-02 Pipe Extension 8-10 $176,000 $247,000 2010 
E-YTC-4-03 Pipe Extension 8 $252,000 $353,000 2010 
E-YTC-4-04 Pipe Extension 8-18 $339,000 $474,000 2010 
E-YTC-4-05 Pipe Extension 8-15 $415,000 $580,000 2010 
E-YTC-4-06 Pipe Extension 8 $168,000 $236,000 2010 
E-YTC-5-01 Pipe Extension 8-18 $369,000 $517,000 2025 
E-YTC-5-02 Pipe Extension 8-15 $289,000 $405,000 2025 
E-YTC-5-03 Pipe Extension 8 $199,000 $279,000 2025 
E-YTC-6-01 Pipe Extension 8-12 $338,000 $473,000 2025 
E-YTC-6-02 Pipe Extension 8 $365,000 $511,000 2025 
E-YTC-6-03 Pipe Extension 8 $315,000 $442,000 2025 
E-YTC-6-04 Pipe Extension 8 $463,000 $648,000 2025 
E-YTC-6-05 Pipe Extension 8 $390,000 $546,000 2025 
E-YTC4PS1 Pump Station Extension 2.00 $339,000 $475,000 2010 
E-YTC4PS2 Pump Station Extension 3.00 $474,000 $663,000 2010 
E-YTC5PS1 Pump Station Extension 3.00 $474,000 $663,000 2025 
E-YTC6PS1 Pump Station Extension 2.00 $339,000 $475,000 2025 
E-FM-YTC4-1 Force Main Extension 10 $283,000 $396,000 2010 
E-FM-YTC4-2 Force Main Extension 10 $371,000 $520,000 2010 
E-FM-YTC5 Force Main Extension 10 $351,000 $491,000 2025 
E-FM-YTC6 Force Main Extension 8 $355,000 $497,000 2025 

Subtotal $8,237,000 $11,532,000   
Total $36,747,000 $51,443,000   

(1) All costs are Year 2003 costs. 



City of Lawrence, Kansas Section IV -  
Wastewater Master Plan Recommended Improvements and Probable Costs 

 

IV-1.0 Recommended Improvements.doc Section IV 
121903 1-7 

1.3 Wastewater Treatment System 

1.3.1 Kansas River WWTP Improvements 
 

Several improvements will be required for the Kansas River WWTP to meet regulatory 
requirements and maintain system reliability.  Capacity expansion is not required for liquid 
treatment because City growth requirements will be accommodated with the implementation of a 
new Wakarusa River WWTP in the year 2011.  Capacity expansion is required for solids 
treatment because the existing anaerobic digester capacity will be exceeded.  Anaerobic digester 
improvements will consist of converting the existing anaerobic digester storage tank to a 
secondary digester with gas mixers and a floating cover, expanding the gas control building, and 
upgrading the digester SCADA system to current City standards. 

The existing dissolved air flotation (DAF) thickener is designed to normally operate on a 
continuous 24-hour basis without polymer addition to thicken waste activated sludge (WAS).  
The DAF was sized for an annual average flow capacity of 12.5 mgd to the treatment plant.  With 
polymer addition, the DAF is sized to process maximum month WAS quantities at 12.5 mgd 
design within an 8 hour period per day.  Without polymer addition, it is anticipated that the DAF 
thickener will reach its design capacity by the year 2009.  However, with polymer addition, the 
DAF should be capable of thickening WAS during the interim period of 2009 to 2011, prior to 
start-up of the new Wakarusa River WWTP in 2011.  The existing DAF will have capacity to 
thicken WAS on a 24-hour basis, without polymer addition, during the design period of 2012 to 
2025. 

It is anticipated that future regulations will require the addition of biological nutrient 
removal (BNR) facilities for total nitrogen removal and phosphorous removal.  KDHE indicated 
the liquid treatment facilities will need to be upgraded to meet a total nitrogen limit of 10 mg/L, 
an ammonia limit of 1 mg/L, and a phosphorous limit of 1.5 mg/L.  The timetable for these 
regulatory improvements has not been dictated by KDHE at this time, therefore, a speculative 
timeframe for BNR improvements at the Kansas River WWTP is approximately the year 2015.  
BNR improvements would consist of external BNR basins for Aeration Basin No.s 1 and 2, BNR 
modifications internal to Aeration Basin No.s 3 and 4, and a fermentor/gravity thickener for 
primary sludge to produce volatile fatty acids for the BNR process. 

New facility improvements required for the Kansas River WWTP are as follows: 

• Anaerobic Digester Improvements 
• Roof for Dewatered Biosolids Storage Basin 
• Vehicle and Equipment Storage Building 
• Biological Nutrient Removal Facilities 

 



City of Lawrence, Kansas Section IV -  
Wastewater Master Plan Recommended Improvements and Probable Costs 

 

IV-1.0 Recommended Improvements.doc Section IV 
121903 1-8 

1.3.2 Wakarusa River WWTP Improvements 
It is recommended to implement a new Wakarusa River WWTP to meet the growth 

requirements for the City of Lawrence and effectively comply with future regulatory 
requirements.  As described in the WWTP evaluation section of this Master Plan, it is the best 
and most cost-effective solution to implement a Wakarusa River WWTP rather than conveying 
and treating all wastewater flow at the Kansas River WWTP.  The Wakarusa River WWTP would 
be designed to accommodate all flow from west Lawrence that is pumped from the Four Seasons 
Pumping Station and all flow conveyed from south of the Wakarusa River. 

Based on population projections, it is projected that a 6.9 mgd (annual average) WWTP 
will be required to meet 2025 growth projections for the service area.  The WWTP should be 
designed with BNR facilities and contain space in the hydraulic profile for filtration facilities, if 
required in the future.  The Four Seasons Pumping Station will pump flow directly to the WWTP 
for the west Lawrence service area.  It is anticipated the design capacity of the existing Kansas 
River WWTP will be reached in the year 2011, therefore, the new Wakarusa River WWTP 
should be constructed and in service by the year 2011.   

It is recommended that studies be conducted of plant site issues including environmental, 
cultural resource, and flood impact assessments to determine the best and most favorable location 
for a Wakarusa River WWTP site.  These studies should commence immediately so that adequate 
time is allowed to study, identify, and purchase the land for the Wakarusa River WWTP site.  
Sufficient land should be procured to allow for future WWTP expansions and provide an 
adequate buffer zone to residential and commercial development. 



City of Lawrence, Kansas Section IV -  
Wastewater Master Plan Recommended Improvements and Probable Costs 

 

IV-1.0 Recommended Improvements.doc Section IV 
121903 1-9 

1.4 Additional Implementation Plan Items 

1.4.1 CMOM Audit and Program 
Currently there is a proposal by the EPA, in legislation, that is intended to clarify and 

expand the National Discharge Elimination System (NPDES) permit requirements.   The proposal 
addresses permit conditions on capacity, management, operations, and maintenance (CMOM); 
prohibiting overflows (Sanitary Sewer Overflows –SSOs); public notification; and recordkeeping.  
A CMOM audit and program will focus on preparing the City of Lawrence for pending regulation 
requirements by establishing a program that focuses on reducing the number of overflows in the 
system and providing an acceptable level of service to customers.  In particular, the CMOM 
Program will focus on the following items: 

• Capacity – Evaluate pipe relief sizes for current and future needs (20-Year Plan) 

• Management – Implement a Management Information System (MIS) so as to become 
GASB 34 compliant.  The MIS system should also be used to generate work orders 
and track those work orders.   

• Operations and Maintenance – Establish operation and maintenance performance 
goals that allow the City to become proactive in preventing SSO’s eg. establish a pipe 
cleaning routine that cleans 30 percent of the system yearly. 

1.4.2 Collection System Improvements 
 
The City currently maintains a budget for general collection system improvements that is 

not detailed in the 1995 Wastewater Master Plan.  A budget of the general collection system 
improvements is included in the Implementation Plan costs and schedule.  

 

1.5 Collection System Implementation Plan and Cost Summary 

The Collection System Implementation Plan combines the gravity sewer improvements, 
pump station and force main improvements, and special items identified as part of this study. 

The special items include continuation of the City’s I/I reduction program, wastewater 
treatment plant upgrades, and continuation of the City’s CMOM program. 

The Collection System Implementation Plan for these items is presented in Table IV-4. 

Table IV-5 presents a cost summary of recommendations. 

 



City of Lawrence, Kansas Section IV -  
Wastewater Master Plan Recommended Improvements and Probable Costs 

 

IV-1.0 Recommended Improvements.doc Section IV 
121903 1-10 

Table IV-4 Implementation Plan 

http://www.lawrenceutilities.org/Section%20IV/Table%20IV-4.pdf


City of Lawrence, Kansas Section IV -  
Wastewater Master Plan Recommended Improvements and Probable Costs 

 

IV-1.0 Recommended Improvements.doc Section IV 
121903 1-11 

The cost of future extension sewers is normally borne by developers and are not included 
in the Implementation Plan.  However, there are several extension sewer projects which the City 
will be financing.  These have been included in the collection system Implementation Plan and 
are as follows; E-WRS-3-01, E-WRS-4-01, E-WRS-5-01, E-WRS-5-05, and E-WRS-6-01. 

Figure IV-1 presents relief improvements for planning years 2000, 2010, and 2025.  
Sewers indicated are trunk sewers.  Small collector sewers are not shown.  “Developer Pipelines” 
are sewers to be provided by developers and Benefit Districts. 